
 

 

 

José Bicudo, Ph.D., P.Eng. 

National Technical Specialist - Water Resource Recovery 

José has 30 years of national and international experience in academic, 

municipal and consulting roles. His project experience extends across 

Portugal, the United States and Canada and includes many aspects of 

wastewater management such as system planning, facility design and 

operations, technology demonstration, effluent receiving environment 

assessments, biosolids management and resource recovery. José has 

been focusing on biosolids processes in the last 10 years.  

Education 

• Ph.D., Environmental Engineering, 

University of Newcastle upon Tyne 

(UK), 1988 

• B.Sc., Environmental Engineering, Mauá 
[...]
energy and mass balances calculations, unit process system analysis and 

selections, specification development, CAD design drawing development, code 

interpretation, multidiscipline coordination, meetings with client stakeholders, 

water quality and NFPA code compliance, coordination with venders, 

contractors and subconsultants, engineering services during construction 

including review of submittals, shop drawings and responses to RFIs from 

contractors. He has a commitment to excellence and enthusiasm to create 

opportunities from challenges including resource recovery and recognition of 

“wastewater” as “resource-water”. Anthony is a contributing author to Water 

Environmental Federation publications including 1) Design of Water Resource 

Recovery Facilities. Manual of Practice No. 8, 6th Ed., Water Environmental 

Federation Publication, 2017; 2) Energy in Water Resource Recovery Facilities, 

Manual of Practice No. 32, 2nd Ed., Water Environmental Federation Publication, 

2021 and 3) Wastewater Treatment Fundamentals III, 1st Ed., Water Environmental 

Federation Publication, 2022. 

PROJECT EXPERIENCE  

San Bernardino Municipal Water Department | Spec 1728R Digester “B” 
Replacement Project, San Bernardino Water Reclamation Plant (SBWRP) – San 
Bernardino, CA 

Engineering Manager.  The Project consists of professional engineering services for 

the study, planning and design of the Solids Treatment process upgrades and 

digestion and thickening (D&T) electrical and I&C improvements. A detailed market 

assessment of products for potential outlets in the region will be used for the 

development of the Biosolids Strategic Plan (Plan) for SBWRP. As part of the planning 

and design the existing digestion system and the D&T electrical and I&C systems are 

evaluated including the replacement of the existing out of service Digester “B”. The 

Solids Treatment process upgrades will be based upon the recommended 

replacement alternative from the Biosolids Strategic Plan and the existing systems 

evaluation. 

City of Houston Almeda Sims WWTP | Disaster Mitigation for Wastewater Facilities 
Induced by Hurricane Harvey, Package 3 – Almeda Sims Area, Houston, TX 

Lead Process Mechanical Engineer.  Providing professional engineering services for 

the subject consolidation package as part of the Hurricane Harvey disaster recovery 

and mitigation program, particularly looking at the expansion of the Almeda Sims 

WWTP from 60 mgd to 180 mgd to accommodate flows and loads from consolidated 

plants. As Lead Process Mechanical Engineer, was responsible for new headworks 

with coarse followed by fine screening, aerated grit basins, screenings and grit 

handling systems, and odor control treatment with biotrickling filters. 

OFFICE LOCATION 

Portland, OR 

EDUCATION 

• MSc, Chemical Engineering, 
Colorado State University, 
Ft. Collins, Colorado, 2000 

• BSc, Environment 
Engineering, Rensselaer 
Polytechnic Institute, Troy, 
New York, 1997 

PROFESSIONAL 
REGISTRATION 

Civil  
PE – 2014, CA, 82471 
PE – 2015, FL, 80044 
PE – 2020, ID, 19466 
PE – 2015, MD, 47044 
PE – 2014, ND, 9409 
PE – 2015, NY, 095366 
PE – 2016, OR, 92042 
PE – 2020, TX, 138930 
Chemical 
PE – 2003, CA, 6119 
PE – 2020, ID, 19466 
PE – 2016, OR, 92042 

Board Certified 
Environmental Engineer 
(BCEE) – American Academy 
of Environmental Engineers & 
Scientists 

Wastewater System 
Operator. Treatment IV 
Restricted Wastewater 
Operator, State of Utah 

Department of Energy (DOE) 
Qualified Pumping Systems 
Specialist, Atlanta, Georgia, 
2010 

PROFESSIONAL 
ASSOCIATIONS 

• Water Environment 
Federation (WEF) 

• Pacific Northwest Clean 
Water Association 
(PNCWA); Technical 
Program Committee; 2021 
Co-Chair Biosolids 
Committee 

• American Academy of 
Environmental Engineers & 
Scientists 

YEAR CAREER STARTED 

1997 

YEAR STARTED WITH B&V 

2018 



Error! No text of specified style in document. 

2 Anthony Tartaglione, P.E., BCEE 

Clean Water Services | The Forest Grove Solids Treatment Alternatives Project, FGWWTF; Washington County, OR 

Project Manager. Managed a Black & Veatch team performing the review and evaluation of solids treatment technologies 

including pyrolysis, gasification, oxidation, hydrothermal processing, heat drying and composting to be selected for 

preliminary design development that accounts for future growth, diversifies treatment and disposal, reduces potential 

impact on future regulations including PFAS, and affords the District an opportunity to free up treatment capacity at Rock 

Creek WWTF (Rock Creek) and the existing return sludge (RS) pipelines between Rock Creek and Hillsboro WWTF and Forest 

WWTF for increased pumping reuse water capacity to reduce the effluent discharge temperature load to the receiving 

waters.  

San José-Santa Clara Regional Wastewater Facility | Digested Sludge Dewatering Facility Design Build Project, San José, CA  

Lead Process Mechanical Engineer San Jose Clara Regional Wastewater Facility provides tertiary treatment of an average dry 

weather flow design of 167 mgd, which is the largest in the western United States. The new 182 dry tons per day Dewatering 

Facility includes new dewatering buildings that houses a mechanical Digested Sludge (DS) centrifuge dewatering system; 

polymer storage, blending and dosage facilities; dewatered cake conveyance and storage facilities; truck loading bays with 

weighing scales; and, a maintenance shop and various support facilities and systems.  It also includes a process control room, 

Motor Control Center, transformers, switchgear, heating/ventilating/air conditioning systems, break room, kitchen, 

conference room, showers, lockers, bathrooms, and a parts storage area. Within the fence line of the RWF, the Project 

includes transfer pumps and pipelines to convey DS from existing digesters to storage facilities; a new DS storage facility 

facilitates the conveying, pumping, and tankage; new DS pumping systems and pipelines to convey DS from DS storage to the 

new dewatering building; new centrate pumping systems and pipelines to convey centrate from the dewatering process to 

RWF; and, various new and modified ancillary facilities and systems. 

San José-Santa Clara Regional Wastewater Facility| Cogeneration Facility Project – Owner’s Advisor – San José, CA 

Lead Process Mechanical Engineer. Responsible for providing owner’s advisor services including technical oversight during 

the construction a new 14 MWe cogeneration facility consisting of four 3.5 MWe reciprocating gas engine generators with 

fuel blending, heat recovery, exhaust gas treatment, and digester gas treatment system including unit processes for 

hydrogen sulfide removal with iron sponge media, moisture removal through multi-stage cooling and reheating, activated 

carbon for siloxane removal, and particle removal. This work included the review of startup, testing and commissioning 

submittals including the approval of factory acceptance test (FAT) plans, process and control narratives, loop descriptions, 

and commissioning acceptance test plans.   

City of Oceanside | Integrated Organic Waste to Energy/Biosolids Master Plan; Oceanside, CA  

Lead Process Mechanical Engineer. To help achieve the City’s goal of zero waste and comply with emerging regulations to 

divert organic waste from landfills, Black & Veatch is preparing a comprehensive biosolids master plan that includes 

regulatory and permitting analysis, evaluation of the plant (SLRWRF) to produce organic waste to energy and optimization 

of the existing biosolids management facilities. The plan also includes alternatives evaluation for hauling, conversion of raw 

organic waste to high quality bioslurry, onsite organic waste treatment and product beneficial use utilizing a market-based 

approach. Responsibilities include project coordination and budget and schedule management. 

City of Hayward | Water Pollution Control Facility Phase II Facilities; Hayward, CA 

Lead Process Mechanical Engineer. Prepared alternatives analysis for the City for a new Preliminary Treatment Facility 

planning for future plant influent flows upwards of 53 mgd and average daily flows of 11.5 mgd.  

Central Contra Costa Sanitary District | Solids Handling Improvements Project; Martinez, CA 

Lead Process Mechanical Engineer. Planning, predesign and final design phases of the solids improvement project including 

rehabilitation of the emergency dewatered sludge loadout facility and improvements/upgrades to the thickened sludge 

facilities. 

El Dorado Irrigation District (EID) | El Dorado Hills WWTP DAFT Rehabilitation Project; El Dorado Hills, CA 

Engineering Manager and Lead Process Mechanical Engineer. Planning, condition assessment, predesign and final phases 

of rehabilitation of an existing waste activated sludge (WAS) dissolved air flotation thickener (DAFT) with direct air 



Black & Veatch 3 

saturation pumps. The project included structural concrete repair, complete replacement of DAFT tank mechanisms, 

thickened WAS pumping upgrades, electrical, instrumentation and controls improvements. 

City of Portland Bureau of Environmental Services | Tyron Creek WWTP Upgrades Project; Lake Oswego, OR 

Design Manager. The major elements of the Project included a Headworks Facility, Dry Weather Primary Clarifiers, and 

odor control systems.  The Project also included modifications to the existing Primary Clarifiers 1 through 3 for wet weather 

operation, modifications to existing on-site pump stations, and plant electrical improvements. The new Headworks Facility 

included four (4) multi-rake 6 mm screens with sluice conveyance and washer/compactors, two (2) multi-tray vortex type 

HeadCell units, grit pumping with recessed impeller centrifugal type pumps, and two (2) vortex (cyclone) type classifiers. 

Wastewater – Master Planning; Pilot; Studies & Evaluations 

New York City Environmental Protection Bureau of Engineering Design and Construction | Value Engineering Study for 
HP-238 Hunts Point WWTP New Anaerobic Digester Facilities; City, ST 

Lead Process Engineer. Value engineering study to review the Basis of Design Report (BODR) for the design construction of 

new Anaerobic Digester Facilities at the Hunts Point WWTP with an average dry weather capacity of 200 mgd. The 

continuously mixed mesophilic anaerobic digesters are designed for co-digestion of plant sludges and food waste within 4 

silo digesters, each with an active volume of 2.5 million gallon.   

Confidential Client | Biological Nutrient Removal Pilot; Northwest 

Pilot Operator. Operated and performed troubleshooting and sampling of biological nutrient removal reactor including 

heavy sequencing batch reactor bench scale test. Organized own schedule to meet dynamic and complicated needs to 

prepare feed solutions, collect time-sensitive measurements, and perform system checks to ensure consistent operation 

and data production. 

North Hudson Sewerage Authority | West New York Wastewater Treatment Facility Secondary Clarifier Leak 
Investigation; West New York, New Jersey  

Lead Investigative Engineer. Developed “Leak Investigation” scope of work and managed the field work tasks to identify 

the source and probable causes of a leak from Secondary Clarifier No. 1 at the West New York Plant that lead to the 

remediation of an approximate 2 gpm leak or 17,560 gallons per year. 

City of Fort Collins | Drake Water Reclamation Facility Digester Foaming Investigation; CO  

Lead Process Engineer. Investigated the causes for foaming events at the Drake Water Reclamation Facility (DWRF). As part 

of the investigation standard operation procedures (SOPs) were developed with Plant operation and maintenance (O&M) to 

prevent future foaming events. Also, corrective measures were developed to mitigate events including isolating foam from 

the storm water collection system. 

Fairfax County | Master Plan for Norman M. Cole, Jr. Pollution Control Plant (NMCPCP) – Fairfax County, VA  

Design Manager. Development of the facility’s $700-million 20-year Master Plan, which included 1) Energy Efficiency Study, 

which included evaluating alternative energy systems, 2) review of current plant liquid and solids process performance and 

costs; and identified potential future liquids and solids processes to meet future treatment and load scenarios, 3) review 

and analysis of relevant existing and pending environmental regulatory requirements, 4) development of options for the 

County to offload future excess flow resulting from the projected growth in the NMCPCP sanitary sewer service area, 5) 

investigation of all auxiliary plant processes and when appropriate made recommendations to improve plant operation, 6) 

review of land-use issues within the existing plant property and adjacent properties, and 7) development of a process to 

prioritize potential projects for Capital Improvement Projects (CIP) (Master Plan projects and Asset Management Projects) 

and the decision criteria. Solids processes included fats, oil and grease (FOG) collection and handling system, primary sludge 

(PS) from Primary Clarifiers, WAS from DAFT, dewatering centrifuges, sludge silos, lime stabilization and Multiple-hearth 

incineration (MHI). Recommended improvements and preliminary design included 1) replace existing MHI with Fluidized 

Bed Incineration with steam turbine for co-generation, 2) dissolved air flotation thickening (DAFT) co-thickening, and 3) 

septage and FOG receiving processing system. 

Ocean County Utilities Authority (OCUA) | Central Water Pollution Control Facility Improvement Study; Bayville, NJ  

Lead Process Mechanical Engineer. Provided an evaluation of the existing assets at the Central Water Pollution Control 

Facility (CWPCF) to improve operation and maintenance. Focus was on screening, thickening (GBT), anaerobic digestion, co-



Error! No text of specified style in document. 

4 Anthony Tartaglione, P.E., BCEE 

generation (reciprocating internal combustion engine for on-site energy use) and dewatering and biosolids residual 

management. Recommended improvements and preliminary design included 1) septage and fats, oil and grease (FOG) 

receiving processing system, 2) digestion mixing and capacity improvements with FOG co-digestion, 3) managing struvite 

generation and buildup, and 4) digester gas recovery and beneficial utilization. 

North Hudson Sewerage Authority | Adams Street Wastewater Treatment Plant Secondary Clarification / Filtration 
System Rehabilitation Engineering Planning Study and Capital Improvement Plan; Hoboken, NY  

Lead Process Mechanical Engineer. Condition assessment and evaluation of the condition of the combined dissolved air 

flotation (DAF) followed by sand filtration process. These are critical secondary and tertiary treatment processes which 

keep the plant in compliance with its NJDEPS permit. As part of the condition assessment and evaluation a report with cost 

estimates and conceptual level alternatives for rehabilitation or replacement was provided as a roadmap for the Authority 

to use in their Capital Improvements Plan for the construction sequencing and phasing of the rehabilitation work. 

Wastewater – Treatment Design 

Miami-Dade Water and Sewer Department | Wastewater Treatment Master Pump Station 2 Upgrades; Miami, FL  

Design Manager and Lead Process Mechanical Engineer. Planning, predesign and final design phases of the 60 million 

gallon per day (mgd) pump station. This project included process modification of the ventilation, odor control, and effluent 

flow meter systems. The odor control system included 3-stage wet chemical scrubber followed by carbon adsorption for 

H2S and suffer reducing compounds treatment with a capacity of 16,000 standard cubic feet per minute. Managed the 

development, engineering and construction of a bypass system and sequencing plan that allowed the pump station to 

remain active during construction. 

North Hudson Sewerage Authority | CSO Screening Facilities / Pump Stations; Hoboken, NJ 

Design Manager and Lead Process Mechanical. Engineer for the design of combined sewer overflow (CSO) solids/floatables 

screening facilities and Pump Stations throughout the Authority’s service territory Anthony maintained full responsibility for 

work planning, oversight and management of staff engineers. 

Ocean County Utilities Authority (OCUA) | Central Water Pollution Control Facility Headworks Improvement Project; 
Bayville, NJ  

Project Manager and Lead Process Mechanical Engineer. Evaluated existing assets at the Central Water Pollution Control 

Facility (CWPCF) to improve operation and maintenance. One component of the plant wide evaluation included headworks 

screening technology alternative analysis and the preliminary design including constructability of the selected alternative, 

which included 5/8-inch multi-rake screens with screenings washer/compactor system. 

Miami-Dade Water and Sewer Department | Central District Wastewater Treatment Plant (CDWWTP) Headworks 
Upgrade Project; Miami, FL  

Process Mechanical Design Engineer. Addition of fine screening facilities at the CDWWTP Plants 1 and 2. The project 

included the addition eight (8) perforated plate 6mm fine screens, screenings washer/compactor system and replacement 

of the existing odor control system. 

Cape Coral Southwest | Water Reclamation Facility Headworks Screen Replacement Project; Cape Coral, FL  

Project Engineer. Design/CM-at-Risk headworks screen replacement. The existing screens were 6-millimeter (6 mm) rake 

screens and were experiencing problems treating peak flows. More importantly, screenings were passing through the 

screens and impacting the downstream processes (mixers in the anaerobic and anoxic basins, fine bubble diffusers in the 

aeration basins and vacuum suction piping in the secondary clarifiers. In addition, the City documented some overflows 

during lower than peak flow conditions. Based on the results of the evaluation performed, it was determined that 6 mm 

step screens were the best option for the City. Other than operating costs, step screens required no structural 

improvements and could fit in the existing channels. More importantly, the step screens meet the City’s goals of improving 

screening removal efficiencies and hydraulic capabilities. The FDEP permits and supporting documentation were prepared, 

and once the permit was approved two new step screens were procured and installed. 



Black & Veatch 5 

North Hudson Sewerage Authority | Adams Street Wastewater Treatment Primary Clarifiers Upgrades Project; Hoboken, 
NJ  

Design Manager and Lead Process Mechanical Engineer. The project involved the planning, predesign and final design 

phases of the upgrades to the rectangular primary clarifiers at Adams Street WWTP. This work involved structural 

rehabilitation of the rectangular clarifiers, replacement of the clarify mechanisms and associated electrical, instrumentation 

and controls upgrades. 

Miami-Dade Water and Sewer Department | North District Wastewater Treatment Plant (NDWWTP) Primary Clarifiers 
Upgrade Project; Miami, FL  

Process Design Engineer. The project involved the preliminary and final design of the upgrades to the secondary clarifiers at 

the 120 mgd NDWWTP. This facility consists of pretreatment (screening and grit removal), primary clarification, high-purity 

oxygen activated sludge biological treatment, secondary clarifiers and chlorine disinfection.  This work involved structural 

rehabilitation of the circular clarifiers including covers, odor control rehabilitation, replacement of the clarify mechanisms 

and associated electrical, instrumentation and controls upgrades. 

Miami-Dade Water and Sewer Department | Central District Wastewater Treatment Plant (CDWWTP) Oxygen Production 
Upgrade Project; Miami, FL  

Process Mechanical Design Engineer. The project involved the preliminary and final design of the upgrades to the oxygen 

production facilities at the 143 mgd CDWWTP. This work encompassed a field investigation of the existing equipment to 

determine whether to replace and/or refurbish the existing physical facilities.  Based on the information presented, the 

sensitivity analysis, the installation of two new 90 ton per day (TPD) vacuum pressure swing adsorption (VPSA) oxygen 

production units at the CDWWTP is recommended. These units are to be installed in a new building with all ancillary 

infrastructure to support operations. 

Miami-Dade Water and Sewer Department | Central District Wastewater Treatment Plant (CDWWTP) Process Upgrade 
Project; Miami, FL  

Process Design Engineer. Evaluation of incorporating process modifications to operate the high purity oxygen (HPO) 

activated sludge facilities at the 143 mgd CDWWTP in the step-feed activated sludge mode during wet weather conditions.  

The work involved process modeling varying alternative operating modes that included plug flow, contact stabilization and 

step-feed.  Based on the various alternative operating scenarios, it was determined that operating the HPO facilities in the 

contact stabilization mode during wet weather conditions was the most favorable for the current operations. 

City of Fort Collins | Drake Water Reclamation Facility South Process Train Biological Nutrient Removal and Equipment 
Replacements Project; Fort Collins, CO  

Process Mechanical Engineer. Biological nutrient removal upgrade and equipment replacement project at the Drake Water 

Reclamation Facility’s South Process Train (SPT). The upgraded SPT consist of two parallel 4.3 mgd A2O process trains, 

complete with anaerobic, anoxic, and aerobic zones. The upgraded bioreactor was designed for a future conversion to a 5-

stage Bardenpho process. Project components include site piping modifications, replacing coarse bubble diffusers with 

ceramic, fine bubble diffusers, constructing new bioreactor volume, direct-drive high-speed turbocompressor aeration 

equipment and controls, floating mixers and surface scum removal.  

Loudoun County Sanitation Authority (LCSA) | Broad Run Water Reclamation Facility Project; Loudoun County, VA  

Process Mechanical Engineer. Anthony was involved with the final design and construction services of the biological 

treatment and solids treatment. This advanced wastewater treatment facility was a “green field” facility designed to 

provide nutrient removal requirements of 3 mg/L for total nitrogen and 0.1 mg/L for total phosphorus. The liquids-

treatment portion of the process will be designed for an average daily flow of 11 mgd. The process will consist of 

preliminary and primary treatment, biological treatment with biological nutrient removal (BNR) in an MBR, granular 

activated carbon (GAC) treatment, disinfection, and post aeration. Effluent is discharged to Broad Run and ultimately flows 

to the Potomac River. Primary solids, primary scum, and thickened waste activated solids (WAS) are pumped to the 

anaerobic digesters for solids stabilization and with enclosed digester gas waste flares. Centrifuges are used to thicken the 

WAS. The digested solids are dewatered with centrifuges to produce a Class B product suitable for land application. 



Error! No text of specified style in document. 

6 Anthony Tartaglione, P.E., BCEE 

Miami-Dade Water and Sewer Department | Central District Wastewater Treatment Plant (CDWWTP) Secondary 
Clarifiers (Plant 2) Upgrade Project; Miami, FL  

Design Manager and Lead Process Mechanical Engineer. The project involved the preliminary and final design of the 

upgrades to the secondary clarifiers at the 143 mgd CDWWTP. This facility consists of two plants, each with aerated grit 

removal, high-purity oxygen activated sludge biological treatment, secondary clarifiers and chlorine disinfection. This work 

involved structural rehabilitation of the rectangular clarifiers, replacement of the clarify mechanisms and associated 

electrical, instrumentation and controls upgrades. 

Miami-Dade Water and Sewer Department | Central District Wastewater Treatment Plant (CDWWTP) Return Activated 
Sludge Pump Stations (Plant 2) Upgrade Project; Miami, FL  

Design Manager and Lead Process Mechanical Engineer. The project involved the preliminary and final design of the 

upgrades to the return activated sludge pump stations at the 143 mgd CDWWTP. This facility consists of two plants, each 

with aerated grit removal, high-purity oxygen activated sludge biological treatment, secondary clarifiers and chlorine 

disinfection. This work involved replacement of the return activated sludge (RAS) pump, piping, motor control centers and 

structural repairs to the RAS wet wells. 

Miami-Dade Water and Sewer Department | North District Wastewater Treatment Plant (NDWWTP) Secondary Clarifiers 
Upgrade Project; Miami, FL  

Process Design Engineer. The project involved the preliminary and final design of the upgrades to the secondary clarifiers at 

the 120 mgd NDWWTP. This facility consists of pretreatment (screening and grit removal), primary clarification, high-purity 

oxygen activated sludge biological treatment, secondary clarifiers and chlorine disinfection.  This work involved structural 

rehabilitation of the circular clarifiers including covers, replacement of the clarify mechanisms and associated electrical, 

instrumentation and controls upgrades. 

City of Hayward | WPCF Phase 1 Secondary Treatment Improvements; Hayward, CA  

Project Engineer. Planning predesign and final design phases of primary treatment and the final clarifiers facility. The design 

included two new final clarifiers with return secondary sludge (RSS) pump stations. Each final clarifier has a diameter of 120 

feet and sidewater depth of 18 feet with a dedicated 6.4 mgd RSS pump station operated in duty / standby mode. 

Dublin San Ramon Services District | Secondary Clarifier Design Build; Dublin, CA  

Project Engineer. Design build project for upgrades to a secondary clarifier. The project involved the utilizing an existing 

Contractor onsite performing Effluent Transport Facilities work. This work involved structural rehabilitation of an existing 

circular clarifier, replacement of the clarify mechanisms and associated electrical, instrumentation and controls upgrades. 

Orange County Sanitation District | Plant No. 2 Trickling Filters; Orange County, CA  

Project Engineer. Design of chemical facilities for sodium hypochlorite disinfection and sodium hydroxide snail control 

systems. 

Dublin San Ramon Services District | Effluent Transport Facilities; Dublin, CA  

Project Engineer. Designed an effluent pumping station in conjunction with the design of a plant wide capacity expansion. 

The project included evaluating effective effluent pumping alternatives and determining plant hydraulic loading rate at 

various flow conditions. 

City of Ukiah | WWTP Improvements Project; Ukiah, CA  

Project Engineer. Responsible for and involved with 1) design of plant reclaimed/reuse water system, 2) 

disinfection/dechlorination facilities, and 3) anaerobic digester modifications along with upgrades to the digester gas waste 

flares. 

Metro Wastewater Reclamation District | PAR 861 Dissolved Air Flotation Thickening (DAFT) Rehabilitation Project; 
Denver, CO 

Lead Process Mechanical Engineer. Planning predesign and final design phases of a major rehabilitation project on the 

DAFT process building. The project included modernization or replacement of DAFT equipment, in-plant waste pumping 



Black & Veatch 7 

station, DAFT polymer system, HVAC and odor control, electrical, instrumentation and controls. The saturation vessels were 

custom designed including nitrogen purge, recycle pumps, recycle feed, and withdrawal. Designed a custom polymer feed 

ring/manifold at the head of the DAFT process tanks in coordination with the saturated recycle feed to optimize solids 

contact and flotation. Designed the thickened float scraper/removal system and the thickened sludge discharge beach. 

Thickened sludge pumping system design incorporated convoluted lobe pumps for ease of operation and maintenance. 

Designed major modifications to the DAFT underflow discharge system, including an automatic discharge gate and valve. 

Managed the development, engineering and construction of a bypass system and sequencing plan that allowed the facility 

to remain active during construction. 

City of Hayward | WPCF Phase 1 Secondary Treatment Improvements; Hayward, CA  

Lead Process Mechanical Engineer. Planning predesign and final design phases of the solids co-thickening facility. The 

design included gravity belt thickeners (GBT) and polymer system for co-thickening primary sludge (PS) and waste active 

sludge (WAS) as part of treatment plant improvements. The project included performing plant mass balances for evaluating 

alternative thickening processes. Consideration was being given as to whether to co-thicken the primary and secondary 

sludge or treat each stream separately then blending prior to digestion. Based on experience in co-thickening, co-thickening 

with GBTs was evaluated and recommended. The Units have been operational since 2007 successfully co-thickening to 5-

7% on a continuous basis. This was the first of its kind with proven success, utilizing GBT for co-thickening PS and WAS. 

The Metropolitan District | Dissolved Air Flotation Thickening (DAFT) Rehabilitation and Improvements Project; Hartford, 
CT  

Lead Process Mechanical Engineer. Planning predesign and final design phases of a major rehabilitation project on the 

DAFT process building. The project included modernization or replacement of DAFT equipment, in-plant waste pumping 

station, DAFT polymer system, HVAC and odor control, electrical, instrumentation and controls, and upgrades to overall 

building structure and improvements to working environment including adherence to NFPA 820 and other standards of care 

and codes. Specific activities included engineering for installation- specific recycle saturation and polymer systems. 

Managed the development, engineering and construction of a bypass system and sequencing plan that allowed the facility 

to remain active during construction. 

City of San Leandro | WPCP Waste Activated Sludge (WAS) Upgrades; San Leandro, CA  

Lead Process Mechanical Engineer. Planning, predesign and final design phases of a major upgrade project on the WAS 

thickening system. The upgrades included 1) relocation of the existing sieve drum concentrator and thickened sludge pump 

and 2) provide a new rotary drum thickener with thickened sludge pump, WAS pump, and polymer blending unit and 

polymer feed pump. 

Miami-Dade Water and Sewer Department Central District | Thickening/Dewatering Wastewater Treatment Plant; 
Miami, FL  

Quality Control and Technical Oversight. Thickening and dewatering facilities at Central District Wastewater Plant 

(CDWWTP). The project includes the preparation of the design criteria package for a combined dewatering/thickening 

building to include the primary sludge (PS) and waste activated sludge (WAS) thickening system, the dewatering system and 

support systems; and for a dedicated electrical substation building. 

Miami-Dade Water and Sewer Department South District | Acid/Gas Phase Digestion Modifications for Wastewater 
Treatment Plant; Miami, FL  

Design Manager and Lead Process Mechanical Engineer. Planning, predesign and final design phases of the acid/gas phase 

digestion modifications and managed the design team for the execution of the project. This project included rehabilitation, 

repair and process modification of the Digester Complex at the 122 million gallon per day (mgd) South District Wastewater 
[...]
Foundation Water Environment School, Oregon City, OR, March 2015 

 

Other Items of Importance 
(Honors, Awards, etc.): 

Click here to enter text. 

ACADEMIC CREDENTIALS 



EDUCATION:  

M.S. Environmental Engineering, Virginia Tech, 2009 
 
B.S. Civil and Environmental Engineering, Virginia Tech, 
2007 

 

 

 

ACTIVE REGISTRATIONS/LICENSURES W/EXP DATES: (P.E., ETC) 

PE: 

VA: (5/31/2013):  #51002,  

Washington: (2015): #52388,  

 

PROFESSIONAL RECORD 

 

WASTEWATER TREATMENT 

Post Dewatering Processing Alternatives Screening, WSSC, Laurel, MD 
Project Engineer. Responsible for evaluating historical residuals production data, developing projected residuals 
production through 2045, and alternatives analysis for water treatment residuals (WTR) and biosolids end uses. 
Historically, water treatment residuals (WTR) generated at the two WSSC WTPs are dewatered onsite and 
disposed of offsite. WSSC is interested in exploring beneficial end use opportunities for WTR and biosolids. 
Alternatives considered include WTR blending with biosolids, biosolids pad drying, etc. Alternatives analysis 
included capital cost estimate, life cycle cost estimate, and facility sizing.  
 
Piscataway WRRF BioEnergy Project, WSSC, Laurel, MD 
Project Engineer. Responsible for design of solids conveyance system. Project also included solids pumping, 
dewatering via belt filter press, and solids storage. Shafted screw conveyors were included in the project to 
transport dewatered cake from the belt filter presses to the Solids Storage Facility. Jeff worked closely with 
vendors to ensure screw conveyors fit in congested facility. 
 
Roberto R. Bustamante Wastewater Treatment Plant (RRBWWTP) Upgrade, El Paso, Texas 
Project Engineer. Plant expansion from 29 million gallons per day (mgd) 51 mgd  on an annual average basis. 
Managed the design of the biosolids handling building, including GBTs, BFPs, rotary lobe pumps, progressive 
cavity pumps, polymer and ferric dosing systems, sludge storage tanks ultimately handling primary sludge, 
WAS, TWAS, and digested sludge. 
 

Sludge Management Plan Evaluation, Henrico County, VA  

Project Engineer. Reviewed and updated the Sludge Management Plan (SMP) in accordance with Virginia DEQ 
requirements. Reviewed the current solids handling process, disposal operations, and solids testing program 
maintained at the Henrico County WRF. Worked closely with plant staff to collect and analyze current solids 
production data, which included evaluation of hydraulic flows and solids loading from sludge generating 
processes, as well as digester performance. The updated document also included updated process flow 
diagrams to assist in the communication of engineered operations to DEQ.  

 

Peppers Ferry Regional Water Treatment Facility Liquid Sludge Holding Tank Rehabilitation, PFRWWTA 
Radford, VA  

Project Manager. Project includes removal of existing digester gas pipe inside digester tankage and installation 
of new stainless steel gas pipe on tank exterior. 

(current) 



 

Peppers Ferry Regional Water Treatment Facility Digester Gas Pipe Replacement, PFRWWTA, Radford, VA  

Project Manager. Project includes removal of existing digester gas pipe inside digester tankage and installation 
of new stainless steel gas pipe on tank exterior. Project included design services and construction assistance. 

(current) 

 

Proctors Creek Wastewater Treatment Plant DCEN CA Office, Chesterfield County, VA 

Engineering Assistance during Construction. Part of construction assistance team. Visited site to observe 
equipment start up and testing. 2020. 

 

Redmond WPCF Modeling and Capacity Evaluation Project, City of Redmond, OR 
Project Engineer. Developed a calibrated biological process model of the Redmond WPCF using GPS-X software. 
The model was used to conduct a capacity evaluation of the oxidation ditch biological treatment system, which 
is currently rated at 2.99 mgd. The client will use the results of the capacity analysis to plan for future upgrades. 
Also developed a targeted sampling and analysis plan to ascertain organics fractionation, review of plant record 
drawings, and analysis of historical influent and process operations data. Served as client service manager for 
Redmond responsible for interfacing with Redmond wastewater department leadership.  
(MWH/Stantec) 
 
Tri-City WRRF Solids Handling Improvements Project, Water Environment Services, Clackamas County, OR 
Project Engineer. Developed and calibrated the biological process model of Tri-City WRRF (12 mgd average dry 
weather capacity and 70 mgd peak flow capacity) using GPS-X software, completed a flow and loads analysis 
(using population projections and historic plant data to develop projected flows and loads up to Y2040), and was 
part of the conceptual design team focused on anaerobic digestion, centrifuge dewatering, cogeneration, and 
supporting equipment and processes. The process model was used for capacity analysis and solids production 
projections.  
(MWH/Stantec) 
 
Robert W. Hite Treatment Facility Nuisance Struvite and Dewaterability Improvements Project, Metro 
Wastewater Reclamation District, Denver, CO 
Project Engineer. Project included defining improvements to manage phosphate recycle, struvite accumulation, 
and dewaterability challenges at the 140-mgd facility. Helped develop the conceptual design report, which 
included an evaluation of pre-dewatering and post-dewatering phosphorus recovery technology and 
implementation options, including developing conceptual design calculations for process and equipment sizing. 
Evaluated phosphorus recovery post-dewatering using a combination of WASSTRIP and a Pearl Reactor.  
(MWH/Stantec) 

 

Stowe Regional Resource Recovery Facility, Charlotte, NC 
QC Reviewer. Provided technical review of primary clarifiers and secondary clarifiers design drawings and 
specifications. 
(Current) 
 
Proctors Creek WWTP Clarifier Improvements, Chesterfield County, VA 
Project Engineer. Provided technical guidance to project engineering staff for replacement design four primary 
clarifiers and four secondary clarifiers. Project includes conversion of an existing peripheral-feed secondary 
clarifiers to a center-feed, peripheral-outflow secondary clarifier. 



(Current) 
 
Henrico County WRF Clarifier Improvements, Henrico County, VA  
Project Engineer. Provided technical guidance to project engineering staff for replacement design of six primary 
clarifiers and 11 secondary clarifiers. Project includes all stainless-steel construction, tie-ins to exiting scum 
removal and NPW systems.  
(Current) 
   
Totopotomoy WWTP PER, Hanover County, VA 
Lead Engineer. Led the evaluation of the existing plant facilities and the development of a preliminary engineering 
report that is the basis of the future plant design. New or upgraded processes include aeration tanks, process 
blowers, chemical feed, secondary clarifiers, RAS pumping, solids thickening and dewatering, ultraviolet 
disinfection, and odor control. (Current) 
 

Peppers Ferry Regional Water Treatment Facility Sludge Handling Building Electrical room Expansion 
Construction, PFRWWTA Radford, VA  

Project Manager. Project includes expansion of existing electrical room, relocation of electrical gear. 

(current) 

 
South Central WWTP Nutrient Removal Upgrade Design, SCWWA, Petersburg, VA  

Lead Engineer. Led the design of the nutrient removal upgrade. New or upgraded processes include primary 
clarification, aeration tanks, process blowers, chemical feed, secondary clarifiers, RAS pumping, solids 
thickening and dewatering, tertiary filtration, and non-potable water pumps.  (current) 

 

Fredericksburg Wastewater Treatment Plant Nutrient Upgrade Preliminary Engineering Report, 
Fredericksburg, VA 

Engineer. Evaluated existing sludge handling system and developed preliminary design of proposed sludge 
handling system suitable for nutrient upgrade and expansion. 

(2022) 

 

Peppers Ferry Regional Water Treatment Facility Arc Flash Hazard Analysis, PFRWWTA, Radford, VA 

Project Manager. Hazen provided an update to the power system study model developed in 2015 for PFRWTA.  
The scope of this task order included all previously studied and labeled electrical equipment. Hazen prepared a 
draft and final Arc Flash Hazard Analysis Report, provided onsite training for PFRWTA staff, and placed labels on 
equipment.  

2021. 

 
Doswell WWTP PER, Hanover County, VA  
Lead Engineer. Oversaw evaluation of the existing plant and development of a preliminary engineering report 
(PER) that was the basis of a plant upgrade design. The existing plant requires a nutrient removal upgrade to 
meet more stringent effluent discharge limitations. New or upgraded processes include aeration tanks, process 
blowers, chemical feed, intermediate pumping, and tertiary filtration.  
(2021) 
 
Hanover County Wastewater Treatment Plants WIP III Study, Hanover County, VA  



Lead Engineer. Oversaw nutrient evaluation of the existing plants and development of a recommendations to 
comply with upcoming nutrient discharge requirements. 
(2019-2021) 
 

Totopotomoy WWTP Improvements, Hanover County, VA 
Lead Engineer. Responsible for overall project coordination, aerobic digester blower design. Constant speed 
aerobic digester blowers were replaced with higher-capacity blowers on VFDs to meet greater air demand while 
enabling turndown to meet lower air demand requirements. Project also included replacement of nitrified 
recycle (NRCY) vertical turbine with submersible solids-handling pumps to prevent ragging, and replacement of 
sodium hydroxide diaphragm pumps with hose pumps to reduce O&M issues. Mr. Coyne was responsible for 
aerobic digester blower equipment sizing, hydraulic calculations design, building layout, and design features.  
 
Hanover County WWTPs WIP III Study, Hanover County, VA 
Project Manager. Responsible for overall project coordination. Project includes an evaluation of Hanover 
County’s three WWTPs (Ashland, Doswell, and Totopotomoy) to determine impacts from the implementation 
of the WIP III and identify and improvements and upgrades in anticipation of WIP III. Upgrades included near-
term/low cost and longer term. Study included a biological process model to evaluate biological treatment 
system, and capacity evaluation of other unit processes.  
 
South Central WWTP Nutrient Removal Upgrade PER and VE, SCWWA, Petersburg, VA 
Project Engineer. Assisted in evaluation of the existing plant and development of a preliminary engineering report 
(PER) that was basis of a future plant design. The existing plant required a nutrient removal upgrade, and a 
capacity expansion from 7 mgd to 10 mgd average daily flow. New or upgraded processes include aeration tanks, 
process blowers, chemical feed, secondary clarifiers, RAS pumping, and solids thickening and dewatering.  
 

 

Proctors Creek WWTP Secondary Clarifier Mechanism Replacement Design and Construction, Chesterfield 
County, VA 

Lead Engineer. Responsible for design of secondary clarifier mechanism replacement. Project included replacing 
mechanisms in four 118-ft secondary clarifiers. Design included converting from organ-pipe-style sludge removal 
to suction header, converting from a pumped scum removal system to a gravity scum removal system, adding 
energy dissipation inlets to feedwells, adding density current baffle along outer wall interior, adding a spray 
system for scum/foam mitigation, and converting from a chain/gear electrically-powered drive to a hydraulic 
drive. Reviewed submittals and worked with contractor and owner during construction. 
 

Proctors Creek WWTP Clarifier Replacement Projects, Chesterfield County, VA 

Lead Engineer. Throughout multiple projects, Jeff led the design for equipment rehab and replacement projects 
for eight secondary clarifiers and four primary clarifiers. The projects included converting the existing secondary 
clarifier mechanism type from an organ pipe to a suction header, and converting the existing secondary clarifier 
configuration from a peripheral-feed to center-feed, peripheral-outflow system.  

 

Christiansburg WWTF UV and NPW System Upgrades, Town of Christiansburg, VA 

Lead Project Engineer. Responsible for design of UV system and overall project coordination.  The preliminary 
design report included evaluation of technologies to upgrade from the outdated UV disinfection system to 
modern technology, including system with clean-in-place technology.  Design and construction include new 
horizontal UV banks, vertical turbine non-potable water (NPW) pumps, NPW valves and piping, UV channel 



influent gates, and enhanced instrumentation and control for improved operation. He coordinated detailed 
design of the new and upgraded systems. 
 

Proctors Creek WWTP Master Plan, Chesterfield County, VA 

Project Engineer. Responsible for plant-wide asset condition assessment and evaluation of primary clarifiers, 
secondary clarifiers, chlorine contact tanks, and sludge thickening. The Master Plan project included and asset 
evaluation, hydraulic evaluation, alternatives analysis, and regulatory review. Mr. Coyne was responsible for 
analysis of historical plant operational data; capacity analysis of existing primary clarifiers, secondary clarifiers, 
chlorine contact tanks, and sludge thickening; and alternatives analysis considering new technology such as UV 
disinfection. 
 
Proctors Creek WWTP Tracer Testing, Chesterfield County, VA 

Project Manager. Responsible for planning and execution of dye tests at a municipal WWTP to evaluate 
maldistribution at a distribution structure and short circuiting through Integrated Fix-film Activated Sludge (IFAS) 
biological treatment basins in response to periodic spike of ammonia in secondary effluent with unknown cause. 
Tests included dosing set mass of dye to upstream location, collecting samples at downstream locations for 
discrete analysis using a fluorometer, and analyzing time and concentration curves using statistical methods. 

 

Henrico County WRF Nutrient Removal Upgrade, Henrico County, VA 

Project Engineer. Responsible for design of air scour blowers for deep bed filtration system.   Project includes 
two new ENR basins, upgraded carbon feed, enhanced instrumentation and control for improved nutrient 
removal, and deep bed denitrification filters.  Mr. Coyne was responsible for design of air scour blowers including 
equipment sizing, hydraulic calculations design, building layout, and design features.  

 

 

 

 

 

 



Sudhakar Viswanathan                                     

   
Publications: 
 

Authored or co-authored 
over 30 technical 
publications and one 
paperback covering various 
water and wastewater 
treatment disciplines, 
including: 
 
● Supercritical oxidation of 

PFAS contaminated 
wastes 

● Thermal treatment of 
PFAS contaminated 
sludge 

● Organics diversion 
strategy and energy 
production at municipal 
resource recovery 
facilities 

● High solids thermal 
hydrolysis  

● Anaerobic digestion of 
municipal and industrial 
sludge.  

● Acid gas phase digestion 
technologies for co-
digestion. 

● High strength and high 
solids treatment 

● Waste to energy 
conversion technologies  

● Biological nitrogen 
removal from wastewater  

● Oxygen transfer 
efficiencies in activated 
sludge utilizing plastic 
media for attached 
growth  

● Biological aerated filter 
cell management to 
minimize energy 
utilization of facilities 

● Surrogate measurements 
to aid drinking water 
monitoring 

 Background: 
 
Mr. Viswanathan is Vice President at 374Water, a global 
cleantech, social impact company based in Durham, NC. 
currently spearheads the commercialization and business 
development of the Supercritical Water Oxidation 
technology. He is involved with developing effective and 
strategies for opportunities and advocate solutions that 
best fits the end-users needs. He is leading business 
development efforts in North America.  

 
Mr. Viswanathan has over 22 years of work experience in our industry. He has 
been involved in all aspects of the water and wastewater treatment and served 
in roles ranging from pilot plant engineer, research and development, product 
management and technical sales.  

 
Key Experience: 

 
2022 - Vice President, 374Water, Durham, NC  

● Responsible for developing opportunities for 374Water’s Supercritical Water 
Oxidation technology. 

● Build industry network with owners, consulting engineers, project developers 
and contractors to expand 374Water’s presence and market reach. 

2016 to 2022 National Sales Manager, Biosolids & Bioenergy, VEOLIA, Cary, NC  
● Responsible for developing biosolids and bioenergy projects. 
● Built industry network with owners, consulting engineers, project developers 

and contractors to expand VEOLIA’s presence and market reach. 
● Developed over half billion-dollar pipeline from scratch in under 6 years. 
● Responsible for doubling the installation reference for Veolia’s thermal drying 

systems in the US. 

2013 to 2016 - Group Manager, Biosolids Group, SUEZ, Richmond, VA 
● Responsible for managing a $7MM+ annual sales portfolio.  

Increased sales of non-thermal products in North America by 6% annually 
since 2013.  

● Participate in national and international conferences as key biosolids business 
developer.  

● Assist in determining bid strategy.  
● Oversee and manage a group of technical sales engineers, application 

engineers and product managers to support internal and external sales 
representatives. 

2010 to 2013 - Product Manager, Biosolids Group, SUEZ, Richmond, VA  
● Increased market shares for advanced anaerobic digesters by 50%. 
● Diversified digester mixing technology to water management applications. 
● Deployed solar drying offering to North American markets. 

 

 

 
 



Sudhakar Viswanathan                                     

   
Education: 
 

Master of Science, 
Environmental 
Engineering, Syracuse 
University, 2001 
 
Bachelor of Engineering, 
Environmental 
Engineering, University of 
Mysore, 1997 

 

 2008 2010 - Principal Engineer, Biosolids Group, SUEZ, Richmond, VA  
● Championed technical sales and developed market for advanced anaerobic 

digestion technology nationally, and increased sales for digester mixer 
technology internationally. 

● Assisted in preparation of product related sales tools such as product 
bulletins and media.  

2006 to 2008 - Senior Research Engineer, Research Development & 
Industrialization Group, SUEZ, Richmond, VA  

● Responsible for transfer of Integrated Fixed-Film Activated Sludge (IFAS) 
technology to the US market; developed detailed design models for 
applications including IFAS and Moving Bed Biological Reactor (MBBR).  

● Assist in developing new Ultrafiltration Membrane for the US market; 
developed test protocols in collaboration with engineering team; oversight of 
construction and commissioning of pilot plant units.  

● Developed new Biological Nutrient Removal (BNR) Filter Technology to 
address low total nitrogen requirements for Chesapeake Bay watershed 
applications.  

● Championed Stage-Gate Project Management with accountability throughout 
the “New Technology” RDI Cycle;  

● Managed technology transfers to various business units within organization 
● Developed intellectual property, internal invention disclosures and patents. 
● Managed process box to strengthen technical expertise of the organization; 

developed detailed design models.  

2002 to 2006 - Research Engineer, Research Development & Industrialization 
Group, SUEZ, Richmond, VA  

● Lead the research team involved in optimization of innovative physical-
chemical and biological technologies.  

● Supervised transfer of Dissolved Air Flotation (DAF) Technology to the US 
market, developed new saturator nozzles to minimize differential pressure 
loss and diversified technology to nutrient removal applications in 